

## ETHAN

 <b>Composition</b>	100% PES
 <b>Weight</b>	355 g/m <sup>2</sup> +/- 5%
 <b>Width</b>	142 cm +/- 2 cm
 <b>Article</b>	Furniture fabric

### Care instructions



Product characteristics in accordance with the PN-EN 14465:2005+A1:2007

Characteristics	Standard	Standard value	Category
Seam slippage resistance	EN ISO 13936 -2	≤6	A
Tear strength	EN ISO 13937 -3 (N)	≥40	A
Tensile strength	EN ISO 13934 -1 (N)	>600	B
Abrasion resistance	EN ISO 12947 -2 (rubs)	100 000 yarn breakage	B
Pilling resistance	EN ISO 12945 -2 (assessment after 2000 rubs)	≤4	B
Colour fastness to rubbing dry and wet	EN ISO 105-X12	≤4-5	A
Colour fastness to light	EN ISO 105-B02	≤6	A
Cigarette test	PN-EN 1021-1	✓	
Matchstick test	PN-EN 1021-2	✓	

1. The effect of pilling is a natural process and cannot be completely eliminated.
2. The effect of shading or shimmering of the fabric is natural, resulting from the characteristics of velvet- and chenille-type fabrics.
3. Dye migration from darker fabrics onto lighter ones may occur during normal use of the furniture.
4. Exposure of the fabric to sunlight may cause colour changes or even fading.
5. Fabric freshly unrolled may show creases or waviness, which is a normal occurrence.
6. To avoid creases and wrinkles, the fabric should be stored in a horizontal position. Long-term storage of fabric under pressure may result in irreversible indentations.
7. The furniture manufacturer is responsible for the correct selection of seam and needle for the type of fabric as well as for the shape of the furniture, and for the consequences of such selection.
8. For technological reasons, the shade of the fabric may differ from the sample presented in the catalogue. The catalogue does not constitute a commercial offer.
9. Depending on the type and settings of the screen, the shades of fabrics in reality may differ from the photographs presented on the website.
10. Differences in fabric shades between individual production batches are permissible.
11. The results in the safety data sheet are the average results obtained during the tests performed.